} THOMSON REUTERS
ISSN: 2277-9655
[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164
IC™ Value: 3.00 CODEN: IJESS7

=+ JESRT

INTERNATIONAL JOURNAL OF ENGINEERING SCIENCES & RESEARCH
TECHNOLOGY
BIOCHEMICAL TREATMENT OF TEXTILE INDUSTRIAL WASTEWATER
Mohamed N. Abdallah?, Walid S. A. Halim'?
1Housing and Building National Research Center | Environmental and Sanitary Engineering
Department | Cairo | Egypt |

DOI: 10.5281/zenodo.1241356

ABSTRACT

Textile industry production of a wide range of polluting dye waste is considered one threatening polluting water
industry. The accelerated development of textile industries is enhancing higher rate of water pollution in the
environment. A treatment procedure through a bench scale model and treatability study was developed for the
[...]
chemicals (516 t); sodium chloride (900-1000 t); auxiliaries, (320 t) and reactive dyestuffs (80-100 t). Water
consumption is estimated to be about 1800-2000 m3/day while the estimated wastewater effluent is about 1800
m3/day.

Sampling and characterization of wastewater

The main objective of the analysis is to investigate the compliance of the wastewater with the limits for
discharge to the public sewer system, and in case of noncompliance identify and evaluate alternatives for
management of the wastewater to reach compliance.For investigating the compliance of the discharged
wastewater and identifying possible alternatives for its management, the sampling and analysis carried out
through groups of composite samples were collected to conduct the chemical analyses and the treatability
studies. The samples were taken from different waste streams from the industry. The analyses were carried out
according to the Standard Methods for Examination of Water and Wastewater and coveredtemperature, pH, oil
and grease,chemical and biological oxygen demand (COD and BOD), total dissolvedand suspended solids
(TDSand TSS), soluble sulfides, phosphates and total nitrogen.

Treatability Study andTreatment Procedure

The treatability study and analysis was conducted on the composite samples collected from industry effluent for
investigating the feasibility of each of identifying the different possible treatment trains, selecting the most
suitable treatment train need to be treated prior to its discharge to the sewer system. As well as treatment
procedure through a bench scale model and treatability study was developed for the industrial wastewater
streams of the industry to study the analysis of waste discharges and investigate the most appropriate treatment
techniques using the proposed stages of treatmentincludes primary treatment (plain settling), chemical
treatment, and biological treatment.

V. RESULTS AND DISCUSSION

Characterization of Liquid Wastewater and Assessment of Compliance of Industrial Wastewater

For investigating the compliance of the discharged wastewater, the sampling and analysis carried out for the
wastewater in the industry was conducted as composite samples and analysis of the wastewater effluents.The
results of the analysis indicated that the wastewater is characterized by its high temperature, COD and relatively
high alkalinity. COD values ranged from 993 to 1606 mg/l with an average value of 1047 mg/l depending upon
the on-going operations. Corresponding BOD values varied from 235 to 600 mg/l with an average value of 422
mg/l. Oil & grease concentrations, of more than 90% of the samples exceeded the consent standards. In general
all examined samples were not complying with the National Regulatory Standards governed by the ministerial
decree (44/2000) for wastewater discharge into public sewage network. Analysis of the composite wastewater
samples from wastewater effluentsis shown in following tables and figures representing the minimum, average
and maximum values of analysis results.

Table 1: the Minimum, Average and Maximum Values of Sample Analysis

Law 93/62 & Decree

. . 44/2000

Parameters Min. Average Maximum For discharging to Public
Sewer

Temp 48.54 53.1 57.5 43
PH 9.5 9.2 10.2 6.5-9
BOD, mg/l 235 422 600 600
COD, mg/l 993 1047 1606 1100
TSS, mg/l 65 132.4 238 800

http: // www.ijesrt.com© International Journal of Engineering Sciences & Research Technology
[4]


http://www.ijesrt.com/

in

18/

&% THOMSON REUTERS

ISSN: 2277-9655

[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164
IC™ Value: 3.00 CODEN: IJESS7
Law 93/62 & Decree
. . 44/2000
Parameters Min. Average Maximum For discharging to Public
Sewer
TDS, mg/l 3534 4859 9344 NA
O&G, mg/l 103 133.5 198 100
Sulfides, mg/I 3.2 6.9 18 10
Total Nitrogen 10.26 20.57 28.56 100
(TKN), mg/l
Phosphates (TP), 0.26 3.3 4.8 25
mg/I

Concentration, mg/!
1800

1600

1400

1200 -t COD

1000 -~ BOD

500 i O8G

Figure 1-a: Pollutants Concentrations (COD, Figure 1-b: Pollutants Concentrations (TKN, TP,
BOD,TSS,0&G) Sulfides)

Concentration, mg/| Concentration, mg/!

1800 4 30

1600 +

25 +

1400 ¢
{ 20 +

1200 -

1000 ¢
15 1

10 4
200 | 5 | -
] =8l oul |
3 : 0~ - - . .

0¥ ) TEN " Sulfides Parame

cop BOD 5 O&G Pari
Figure 3: Limits of Total Nitrogen, Phosphates, and
SulfidesConcentrations

Figure 2: Limits of Biological, Chemical Oxygen, and
Total Suspended Solids Concentrations

Treatability Study and Identification of Possible Treatment Schemes

Alternatives for management and treatment of the discharged wastewater effluentsto the limits of the Egyptian
Environmental Regulation (Decree 44/2000) will be identified and assessed to investigate their feasibility from
environmental and technical perspectives. The most appropriate treatment techniques were conducted using

http: // www.ijesrt.com© International Journal of Engineering Sciences & Research Technology
[5]


http://www.ijesrt.com/

THOMSON REUTERS
ISSN: 2277-9655
[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164
IC™ Value: 3.00 CODEN: IJESS7

proposed stages of treatment includes primary treatment (plain settling), chemical treatment, and biological
treatment using a bench scale biological reactor.

= Chemical Treatment (Coagulation/Sedimentation)

The coagulants used for this study were: ferric chloride, ferric chloride aided with lime, ferrous sulphate and
ferrous sulphate aided with lime. The optimum pH-value and coagulant dose were determined for each
coagulant. The Jar-Test was used for this purpose. Characteristics of the chemically treated effluent were
determined after 60 minutes settlement. Samples for analyses were taken by means of a suction device allowing
the withdrawal of accurate amounts from all jars at the same time.

Use of Ferric Chloride aided with Lime:Available data indicated that the optimum pH-value was 8.5. The
highest COD removal was achieved using ferric chloride and lime doses of 300 mg/l and 87.5 mg/l,
respectively. Pendent on the predetermined optimum conditions complete analyses of the chemically treated
effluent was carried COD and BOD removal rates reached 57 % and 64 %, respectively. Oil & grease and
extractable matter by chloroform removal values were only 8.7 % with corresponding average residual values of
75 mg/Il. This is attributed to the fact that pigments are extracted with chloroform. However, the quality of the
treated effluent is complying with the consent standards as shown in the following table-2.However, the results
show that the use of Ferric Chloride aided with Lime is the highly effective dose to reduce COD, BOD, TTP,
TSS, and O&G level by almost 57%, 64%, 33%, 14.5%, and 8.7%respectively.The quality of the treated
effluent is complying the regulatory limits for discharging industrial effluent to public sewer.

Table 2: Efficiency of chemical coagulation/sedimentation using
Ferric Chloride aided with Lime
. Av. o
Parameter Unit Mgzl Treated Stﬂlildi!l"d v
wastewater s Limits Removwval
effluent
pH ——— 10.1 2.45 £-0.5 ———
COD mg/1 1122 483 1.100 56.05
BOD mg/1 552 200 600 63.7
TP mg-"'l 4.8 3.2 25 333
TSS mg/1 117 100 200 14.5
Oil & TS 82.2 75 100 8.7
Grease 1

Use of Ferrous Sulfate Aided with Lime:The ferrous sulfate dose of 250 mg/I aided with 200 mg/I lime, are the
optimum values. COD and BOD removal rates reached 30% and 45.7 , with a corresponding average residual
values of 753 and 300 mg/l, respectively. Qil & grease and extractable matter by chloroform removal values
reached 54.9% with a corresponding average residual values of 37 mg/l. It is worth mentioning that the pH-
value of the treated wastewater was higher than the consent standard. Therefore, adjustment of the pH was
carried out using sulfuric acid (1.0 ml/l Sulfuric acid 30%). The results of the test are given in the following
table-3. The quality of the treated effluent is complying the regulatory limits for discharging industrial effluent
to public sewer.

http: // www.ijesrt.com© International Journal of Engineering Sciences & Research Technology
6]


http://www.ijesrt.com/

} THOMSON REUTERS

ISSN: 2277-9655

[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164
IC™ Value: 3.00 CODEN: 1JESS7
Table 3: Efficiency of chemical coagulation/sedimentation using
Ferric Sulfate aided with Lime
. Av, o
Parameter Unit L Treated Stm."hfrd v
wastewater s Limits Removal
effluent
pH — 10.1 8.45 6-9.5 —
COD mg/1 1122 753 1.100 32.9
BOD mg/1 552 300 600 45.7
TP mg/1 4.8 2.4 25 50
TSS mg/1 117 228 800 14.5
il & .
2.2 4.
Grease mg/1 8 37 100 54.9

= Biological Treatment:

Nitrogen and phosphorus concentrations of the wastewater were adjusted to satisfy the ratio BOD (100): N (5):
P (1), by the addition of ammonium di-hydrogen phosphate. Biological treatment of the end-of-pipe effluent
was carried out using batch laboratory experiments. To develop sludge which is acclimatized on the waste
under consideration, activated sludge from a near-by municipal wastewater treatment facility was fed twice a
day with a mixture of domestic and industrial wastewater for one week. This was followed by two-week
operation using only industrial wastewater. The sludge weight ranged from 3-4 mg/l and the aeration time
ranged from 1 to 3 hours. Dissolved oxygen concentration was adjusted to maintain a minimum concentration
of 2.0 mg/l. The characteristics of the biologically treated effluent, as indicated by COD and TSS were
determined after 60 minutes settlement. Sludge analysis was also carried out. The results obtained indicated
that three hours detention time achieved COD, BOD and Oil & grease removal equivalent to 63%, 72.8% &
83.5, respectively. Increasing the aeration period to 3 hr. did not exert significant effect on the quality of the
treated wastewater (Table-4).Sludge analyses showed that the sludge volume index was 85, which is an
indication of a good sludge quality.

Table 3: Efficiency of biological treatment via activated sludge

. Industrial Av. Treated effluent Standar % Removal
Paramete Uni wastewat d
r t s Els after 2 after 3 Li o after 2 after 3
I hrs. hrs. Imits hrs. hrs.
pH 101 75 75 6-9.5
coD m|9/ 1122 410 401 1,100 63 64
BOD m|9/ 552 150 138 600 72.8 75
TKN mlg/ 21.3 17.9 16.8 100 15.9 21.1
TP mlg/ 48 3 36 25 375 25
TSS m|9/ 117 110 106 800 6 9
oil&  mg/ 82.2 136 12 100 83.5 86.8
Grease |

http: // www.ijesrt.com© International Journal of Engineering Sciences & Research Technology
[7]


http://www.ijesrt.com/

RID
é " THOMSON REUTERS

ISSN: 2277-9655
[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164

IC™ Value: 3.00 CODEN: IJESS7
The Full Scale Plant Design and Construction:

The main objective of the laboratory scale study was to develop the information needed for the design of a full
scale treatment system. Based on extensive laboratory scale test findings, a full scale plant (1800 m3/day) has
been designed. Our goal was to design a system capable of producing effluent meeting the requirements for
wastewater discharge into the public sewage network. The suggested treatment sequence of the end of pipe
effluent wastewater from the factory shall comprise of:equalization tank for wastewater retention to ensure
constant quality, feeding of coagulant, flash mixing of coagulant with wastewater in a mixing tank, flocculation

of the effluent from the flash mixing tank in baffled flocculation tank, and sedimentation tank. TheSchematic
and flow diagram of the treatment system is shown in Figures 4 and 5.

Floc. Addition

PH adjustment by
Lime addition

;

] Coagulant and

Wastewater Equalization Flash Flocculation
Tank Mixing
L /

[ Treated Effluent ](::][ Sedimentation ]—

[ Retained Water H Sludge collection ]‘_

Figure 4: TheFlow Diagram of the Treatment System

h N
Settling
Tank

l Chemical

e

Final E ffluent

Flocculation
Mixing Tank Tank

Collection Tank

| ‘ l
Influents

Figure 5: The Schematic Diagram of the Treatment System

http: // www.ijesrt.com© International Journal of Engineering Sciences & Research Technology
8]


http://www.ijesrt.com/

i THOMSON REUTERS
ISSN: 2277-9655
[Abdallah * et al., 7(5): May, 2018] Impact Factor: 5.164
IC™ Value: 3.00 CODEN: IJESS7

VI. CONCLUSION AND ASSESSMENT OF THE TREATMENT ALTERNATIVES

The results obtained show that most of the pollution parameters exceed the limits set by law 93/1962 and decree
44/2000 for discharging waste effluent to public sewer.The wastewater is characterized by its high temperature,
COD and relatively high alkalinity. COD values ranged from 993 to 1606 mg/l with an average value of 1047
mg/l depending upon the on-going operations. Corresponding BOD values varied from 235 to 600 mg/l with an
average value of 422 mg/l. Oil & grease concentrations, of more than 90% of the samples exceeded the consent
standards. In general all examined samples were not complying with the National Regulatory Standards
governed by the ministerial decree (44/2000) for wastewater discharge into public sewage network. Alternatives
for management and treatment of the discharged wastewater effluents to the limits of the Egyptian
Environmental Regulation (Decree 44/2000) will be identified and assessed to investigate their feasibility from
environmental and technical perspectives. As results from the treatability study, the most appropriate treatment
techniques were conducted bychemical coagulation using ferric chloride and lime followed by sedimentation
brings the wastewater quality to the acceptable limits.The results obtained,the use of Ferric Chloride aided with
Lime is the highly effective dose to reduce COD, BOD, TTP, TSS, and O&G level by almost 57%, 64%, 33%,
14.5%, and 8.7% respectively. The quality of the treated effluent is complying the regulatory limits for
discharging industrial effluent to public sewer. As a conclusion, from the study, it is concluded that thephysico-
chemical treatment processis the most reliable alternative treatment method for this kind of industry

VII. REFERENCES

[1] Ismail CemKantarli and JaleYanik.“Activated carbon from leather shaving wastes and its application in
removal of toxic materials”.Journal of Hazardous Materials, Vol. 179, pp. 348-356, 2010.

[2] RozitaFouladyDehaghi, Mohsen Behpour, and Noshin Mir. “Purification of textile wastewater by using
coated Sr/S/N doped TiO2 nanolayers on glass orbs”. Korean J. Chem. Eng., pp. 1-9, 2017.

[3] Nidheesh P, Gandhimathi R, Ramesh S. “Degradation of dyes from aqueous solution by Fenton
processes: a review”. Environ Sci. Pollut., 20: pp. 2099-2132, 2013.

[4] Awang NA, Aziz HA. “Hibiscus rosa-sinensis leaf extract as coagulant aid in leachate treatment”. Appl
Water Sci., 2: pp. 293-298, 2012.

[5] Zhang F, Yediler A, Liang X, Kettrup A. “Effects of dye additives on the ozonation process and
oxidation by-products: a comparative study using hydrolyzed CI reactive red 120”. Dyes and Pigm.,
60: pp. 1-7, 2004.

[6] Sharma KP, Sharma S et al. “A comparative study on characterization of textile wastewaters (untreated
and treated) toxicity by chemical and biological tests”. Chemosphere, 69(1): pp. 48-54, 2007.

[7] Ali N, Hameed A et al. “Physicochemical characterization and bioremediation perspective of textile
effluent, dyes and metals by indigenous bacteria”. J Hazard Mater, 164(1): pp. 322-328, 2009.

[8] Uma Shanker, Manviri Rani, VidhishaJassal “Degradation of hazardous organic dyes in water by
nanomaterial”. Environ ChemLett., 15: pp. 623—-642, 2017.

[9] Sahoo C, Gupta AK, Pal A. “Photocatalytic degradation of methyl red dye in aqueous solutions under
UV irradiation using Ag? doped TiO2”. Desalination 181: pp. 91-100, 2005.

[10] Bazin I, Hassine AlIH, Hamouda YH, Mnif W, Bartegi A, LopezFerber M, de Waard M, Gonzalez C.
“Estrogenic and antiestrogenic activity of 23 commercial textile dyes”. Ecotoxicol Environ Saf., 85: pp.
131-136, 2012.

[11]Zhang W, Wu CW “Dyeing of multiple types of fabrics with a single reactive azo disperse dye”. Chem
Papers, 68: pp. 330-335, 2014.

[12] Cardoso, J. C., Lucchiari, N., &Zanoni, M. V. B. “Bubble annular photoeletrocatalytic reactor with
TiO2 nanotubes arrays applied in the textile wastewater”. Journal of Environmental Chemical